
NDR2.5



N D R 2.5    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

A1.M12X25L Hex Head Bolt   Qty. 4

A2. M12X65L Hex Head Bolt   Qty. 8

A3. M10X30L Taper Screw   Qty.40

1

B1. M12 Nylon Lock Nut   Qty. 8 

mm

inch

0 6010 30 504020 60 130120110100908070 140 15010

1" 6"4"3" 5"2"

0

0



N D R 2.5    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

B2. M10 Nylon Lock Nut   Qty. 40

C1.M12Washer (Ø34)  Qty.4

C2. M12 Bolt Cap Washer   Qty. 16

2

C3.M10 Spring Washer (Ø27)  Qty.40



N D R 2.5    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

A[2PCS] B[2PCS]

C[1PCS]   D[4PCS]
(8312-168)

3



N D R 2.5    H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

4

D1. M12 Bolt Cap.......................................................................16PCS
D2.40X80 Round End Cap (9211-192) .......................................2PCS
D3.Rubber Pad(9310-076)..........................................................4PCS
D4.Rubber Pedestal (9310-099).................................................20PCS
D5.Rubber Pedestal (9310-098).................................................20PCS

D1 D2 D3

D4 D5



S T E P

Above shows STEP
assembled and completed

1

D2X2

DX4
C2X4

A2X4

D1X4

C2X4

A2X4

D1X4
D3X4 AX2

C1X4
A1X4

C

B

C2X8B1X8

D1X8

D5X20

A3X20

A3X20

D4X20

5

B

B2X20

C3X20

C3X20

B2X20




